AR AL

PROGRAMMABLE FORMWORK MACHINE

T fF R A&
PARTS BOOK




=
\]
Y

= =
SNV
/s s

J
DN O v W DN —

—_t 7 7 7/ 7 7/ 7 7/ 7 7/ 7 7 7 7 7 7
7

N=CHwn=xxwodvdvz=rC"4 Do TOmomooaooaoaoa™

7/

H 3% /CONTENTS

HUAZRSY / Machine bhodyes«esseesseesreeereereeentemmimmmieneeneenn 1
ﬂl@k%ﬁﬁf / Machine body ........................................................ 3
HUATSS / Machine bodyssssssssseessssesssssensssressasssnesssunesnssenanens 5
ﬂl@k%ﬁﬁf / Machine body ........................................................ 7
FahEAT3EE / Upper shaft and needle bar mechanismeseseseeeesees 9
FERIEE ) Food MEChAN]SMesrrrreesrrrreersreremersrenessrresniisesesasssen, 13
ERIEEE / Feed mechanismessseeeseseseeresesattonntaitiinniiiaeianaceananeee. 15
FERIHEE ) Food MEChAN]SMersrrreeesrrrreerrsresemarsreeessrresniisesesassaenn, 17
PEEIZEE ) Foed MEChANISMerrreeerrrrrrrerererrsrrreeesiorsreeseiarsseesenennns 19
FERIEE ) Food MEChAN]SMesrrrreerrrrreemrsreremarsrenessrresniisesesassaenn, 921
FEESEE / Work clamp lifter mechanisimessss-sessssseseseeseerenveneence 23
‘F?EE%E / LOWGI‘ Shaft mechanism .......................................... 25
1@?&?@?%%%%5 / Lubricationesessseeeseeesesecessctcssctcssececsscccnssaccnns 27
é?%%%%%i / Threading MmechaniSmessseesseeseeesseescsccsessneeccaccsoscncnes 29
%zﬁ%% / Bobbin WindeI‘ mechanism ....................................... 31
ﬁU%E%%Ei / Thread trimmer mechanismessseseeseeseeceececcccccccccecceceans 33
FIZB3:E ) Thread Wiper MeChanismessss+sssseessssesssersssserssssassanens 35
*22%%%%5 / Tension release mechaniSmesssssseeceseecceccecccccccaccanns 37
%ﬁ%”ﬁﬁ%&%ﬁ / Control box mechanisgmesseeessseeessseeesssosesccosasecannnes 39
}F?‘%%E / POWGI‘ SWitCh mechanism ......................................... 41
§§EE§§E§ / Air pressure mechanismessseseeeeeeeseececesecceiieiieiieecnn 43
HAH IS / Power supply equipment mechanismesseseeeecesereecees 45
BAEFR MAEE / Operation interface mechanismesssseseeeseeeseeneenes 47
Z%ii%%%i / Motor mechanisme s eeeeeeeeeeeceeececeecceeccsiseccsssecccacccnes 49
KRIEHZEE / External work clamp mechanismessseeseeeseeseesseeneens 51
ﬂl%@% é} / Talbe mechaniSmesstteeecceeeececesscccssscccssscccssscccssscccnes 53
Wrek W 3 E / Thread breakage detector mechanismeseseseceesecees 55

Mﬁ@# / ACCESSOT IO e eeeeeteeseeeesseeceeeeutssescesceenssesccsccesscsccanes 57






Al. H4EE 4> /Machine body

= = == =N
Mo, berdo, | metne AR NAME OF PARTS el
1 41711005  S36475000 |H24TM5L SCREW, M5L 1
2 417830012 = SA3306001 BriE4T7-3 SHOULDER SCREW, 7-3 1
3 41728020 120265002 | 75 HE SPRING WASHER 1
4 41728035  S07350002 [ WASHER PLAIN 1
5 41711207 [H) &% 75 AR Q STEPPING COVER 1
6 41722001  SA4596001 1 5Z%E20-15 RUBBER CAP 20-15 1
7 41722009 | S20164001 #7213 RUBBER CAP 13 2
8 S04079 062401006  #24TM4 X 10 SCREW PAN M4 X 10 1
9 301760 PRERAT 5 4 = THREAD TAKE-UP COVER 1
10 S05040 IEAEM6 X 16 BOLT SOCKET M6X 16 2
11 42209505 LS a COTTON STAND BRACKET 1
12 41728025 | 025350332 SFHEL3. 5 WASHER PLAIN L3.5 2
13 41712009 | SA8679001 4 f54s FINGER GUARD 1
14 41728004  SA4302001 P WASHER 2
15 = 417S30302 = S55481001 #2f% CH:HWE ) M4X 12  BOLT SOCKET (S/P WASHER) M4 X 12 2
16 422530501 J5 B MOTOR COVER PILLAR 2
17 42211501 Ja & MOTOR COVER 1
18 S04031 062061616 | HZFM6 X 16 SCREW PAN M6X 16 2
19 S05060 7S A ERETMS X 25 BOLT SOCKET M8X 25 8
20 41702014  SA4771001 B4R Hh SHAFT STEPPING CLAMP LIFTER LINK 2




A2 . H4&EB 4 / Machine body




A2. MU4EER4/Machine body
?0% Paﬁi_ ifﬁ% T4 FR NAME OF PARTS ﬁtﬁ &/
1 42232509 FE R4 3060A ALUMINUM PROFILE 3060A 1
2 S10019 012060636 MZ4TM6X 6 SET SCREW SOCKET (FT) M6X6 10
3 42209509 PR CONNECTOR E 10
4 42211531 I 2% 3060 COVER 3060 4
5 | 422516503 J7 TEREREH3060M6 SQUARE NUT 3060M6 29
6 | 422517502 7S AT SKBRETMG X 12 SCREW PLAT M6X 12 16
7 42212507 HARA PLATE A 1
8 | 417S30037 S42446001 HBFEM6X 14 BOLT SOCKET (S/P WASHER) M4X12 = 14
9 | 42232510 £ 430608 ALUMINUM PROFILE 3060B 2
10 42212509 HARBL PLATE BL 1
11 42212598 R BR PLATE BR 1
12 40122015 &S RUBBER CAP 2
13 41722007  S44010001 ¥ RZ%E11.5 RUBBER CAP 11.5 2
14 = 42232511 FEAIE43060C ALUMINUM PROFILE 3060C 2
15 = 42212511 #HiRC PLATE C 2
16 417S30303 | S47270001 W24 CHiHpE ) M6 X 30 BOLT SOCKET (S/P WASHER) M6X20 = 10
17 42209510 ¥l IEFAEF CONNECTOR F 12
18 S10019 012060636 HZ4TM6X 6 SET SCREW SOCKET (FT) M6X6 12
19 42209514 e SCHRA CONNECTING BRACKET A 6
20 S05048 018401036 HE4M4 X 10 BOLT SOCKET M4 X 10 12
21 | 417S30302 S55481001 WZFe: CH#ApE) M4 X 12 BOLT SOCKET (S/P WASHER) M4X12 @ 4
22 | 42212593 IEN PR RIGHT ANGLE BRACKET 2
23 302127 42212519  RiEYHR THE FRONT BAFFLE 1
24 | 417530025 0A5401006 #2#: (5 #4pE) M4 X 10DB SCREW PAN (S/P WASHER) M4X10 27
25 302743 42212594 Ak ANGLE PLATE 2
26 302128 42212519  Hi4HRR THE FRONT BAFFLE 1
27 | 417S30037 S42446001 HEHEM6 X 14 BOLT SOCKET (S/P WASHER) M4X12 = 24
28 | 42209513 Pl EFAEG CONNECTOR G 6
29 | 42212515 TR SQUARE PLATE 4
30 | 417S30304 S47269001 WEFE i HEE)D M6X 20 BOLT SOCKET (S/P WASHER) M6X20 = 8
31 | 422516503 J7 TEREREH3060M6 SQUARE NUT 3060M6 8
32 | 42232546 hrE/haik AUXILIARY PLATEN N 1
33 | 42232547 HI B AUXILIARY PLATEN M 1
34 | 417220101 hBIAR 2% THE PLASTIC PLUG 7
35 S05111 I M6 X 20 BOLT SOCKET M6 X 20 7
36 | 41728004 | SA4302001 [ WASHER 7
37 | 422516503 J7 TEREREH3060M6 SQUARE NUT 3060M6 7
38 | 42231511 £ 174040-8T-AL HINGE 4040-8T-AL 2
39 S02056 PZETM6 X 16 SCREW PLAT M6X 16 8
40 42231512 JE 5k A CLAMPING FIXTURE 2
41 | 417530306 S55485001 #2FE CHERE) M5X 15 BOLT SOCKET (S/P WASHER) M5X15 @ 8
42 42232515 £ £43060D ALUMINUM PROFILE 3060D 2
43 42232517 £ R4 3060F ALUMINUM PROFILE 3060F 1
44 42211531 I 25 3060 COVER 3060 2
45 | 422516503 7 TEAZREHR3060M6 SQUARE NUT 3060M6 8
46 42209511 BEASCHES RIGHT ANGLE BRACKET S 2
47 | 417530304 | S47269001 |ME e (HyHPE) M6 X 20 BOLT SOCKET (S/P WASHER) M6 X 20 8
48 | 42212620 HH 1
49 | 42212620 77 FEAZ REH3060M6 1
50 | 422516503 IEHEM6 X 14 1
51 | 407504001 + PR IRETMA X 16 1
52 | 42209655 & 1
53 303445 HIEZNERT 1
54 | 303446 RS 1




A3 . ¥{kEB4Y / Machine body

134?




A3. Wl4EE 4> /Machine body

= = == =N
Mo b do, | et EIET NAME OF PARTS el

1 303441 42212632  ¥MEHARRB AUXILIARY PLATE R 1
2 | 417530025 = 0A5401006 |B2F: (HF3AFED MAX10DB  SCREW PAN (S/P WASHER) M4 X 10 4
3 4221269000 F2 AR 2 BB A INTERFACE BOARD COVER 1
4 | 417S30025  0A5401006 2 (H5#PE) MAX10DB  SCREW PAN (S/P WASHER) M4X10 12
5 303442 42211512 HEHRTD AUXILIARY PLATE 1
7 303443 42211513 Y& EARC TANGENT ADJUSTING COVER PLATE 1
8 | 417S17001 = 100360003 #Z4TSM2. 38 SCREW SM2. 38 2
9 42215502 HAR L. 8(NE) NEEDLE HOLE PLATE @1.8 2
10 | 422515501 BEETMA X 10 SCREW M4 X 10 2
11 | 42215501 R NEEDLE PLATE 1
12 303444 42211514 JEAREARB ROTATING SHUTTLE COVER 1
13 S02039 JEETMA X 9 SCREW M4 X 10 51
14 | 42232503 HIRR PLATEN R 1
15 | 422516501 B REMS THIN NUT M8 51
16 | 422530502 B2 FEMS X 20 BOLT SOCKET M8X 20 35
17 | 413513013 BEAEM6 X 25 BOLT SOCKET M6 X 25 20
18 41728004  SA4302001 #A[E WASHER 30
19 41728033 | 40
20 422530504 PEAEM8 X 17. 5 BOLT SOCKET M8X17.5 16
21 | 42232504 =L PLATEN F 1
22 | 422516503 77 TEAE BEHL3060M6 20
23 S05111 BEARM6 X 20 10




43 / Machine body

bt
A

A4 . HlLik




A4, MUAEER4/Machine body

F5 H5 SEMT . HE .
No. Part. No. Ref. No. FHAF AT NAME OF PARTS Amt. LAt
1 42209515 MBS EE MR L SUPPORT PLATE L 1
2 | 422515501 BEAEMA X 10 BOLT SOCKET M4 X 10 4
3 12921005 | SA8718001 JHE ¢4X &6 OTL TUBE ®4X @6 1
4 42209583 KRS HA CYLINDER CLAMP A 1
5 | 42230531 S {LCI2B10-10 CYLINDER CJ2B10-10 1
6 | 42209584 UL BB CYLINDER CLAMP B 1
7 40736048 $23LKJS4-M5 STRAIGHT PIPE JOINT M5 2
8 41753301 WEAEMS X 12 BOLT SOCKET M5X 12 6
9 | 42209516 MBS BERRR SUPPORT PLATE R 1
10 S05119 | 018402036 HEFEM4 X 20 BOLT SOCKET M4 X 20 2
11 | 42212582 B A AUXILIARY OIL PAN 1
12 S05116 | 018400836 M4 X 8 BOLT SOCKET M4 X8 3
13 S05048 018401036 HZEFEMAX 10 BOLT SOCKET M4 X 10 2
14 | 42209524 Bk LOCK BLOCK 1
15 S05010 018401236 HEFEM4 X 12 BOLT SOCKET M4 X 12 4
16 42209572 A 0IL PAN 1
17 S05118 | 018401636 HEF2M4 X 16 BOLT SOCKET M4 X 16 4
18 S05116 | 018400836 HEF4M4 X 8 BOLT SOCKET M4 X8 1
19 | 41728024 | SA5158001 #H\[&L4 WASHER PLAIN L4 1
20 | 40127014 (53] e B T i 3R 25 B LEAF SPRING 1
21 | 42209523 P AL THE SPRING PIECE MOUNTING SEAT 1
22 | 41736301 | SA8722001 JHME%Es OIL FEEDING PIPE 1
23 | 12912326 25 BAND 3
24 | 42209521 VAR A 5 ROTARY SPINDLE FRONT COVE 1
25 | 41322008 g RUBBER PLUG 4
26 | 417S30302  S55481001 M2 iy HfE) M4 X 12 BOLT SOCKET (S/P WASHER) M4Xx12 1
27 | 422530502 I HEMS X 20 BOLT SOCKET M8X 20 1
28 S05116 | 018400836 M4 X 8 BOLT SOCKET M4 X8 2
29 S02039 | $S25310101 HE4TM4 X9 SCREW FLAT M4 4
30 S10019 | 012060636 HE4TM6 X 6 SET SCREW SOCKET (FT) M6X6 4
31 | 42209522 =l HINGE A 2
32 | 42226502 & U HINGE PIN 2
33 42209571 E B HINGE B 2
34 | 12922001 %12, 5 RUBBER CAP 12.5 1
35 | 422530801 a5 2k TOP COVER SCREW 4
36 | 417530025 0A5401006 #2Fe C7#[E) M4 X 10DB SCREW PAN (S/P WASHER) M4X10 2
37 | 42212583 JR M A7 S B OILER RACK 1
38 40311010 ARk DUST OILER 1
39 S04076 FEETM3 X 8 SCREW PAN M3X8 4
40 | 40311011 Bear 1
41 | 41736005 $23kpPad 1
42 | 42221501 HiE DA 1




B. L4 - $HF4EE / Upper shaft and needle bar mechanism

&—706




B. E#y. 4438 /Upper shaft and needle bar mechanism

= = == =N
Mo beredo. | metnn EICETH NAKE OF PARTS el
1 42202501 - 2l UPPER SHUFT 1
2 | 41703002 | SA3206001 #Hii&E BALL BEARING BUSH 1
3 S10018  S23651001 HZ%TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 2
4 B01024 668047 BALL BEARING 61804 1
5 | 41703002  SA3206001 #hE&KE BALL BEARING BUSH 1
6 B10014  SA4179001 #i7&6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005  SA4180001 #i7&R-6904DDU BALL BEARING 6904DDU 1
8 S10018  S23651001 HZ%TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 2
12 41703004 SA4608101 ##:3LG JOINT G 1
13 B10013  SA4178001 #fi7«6204DDUNR BALL BEARING 6204DDUNR 1
14 S10018  S23651001 HZ%TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 4
15 417530002 S25235001 #24TM8 SCREW, M8 1
16 | 42204501 B FF il A THREAD TAKE-UP CRANK G 1
17 S10018  S23651001 HZ%TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 3
18 41712133 | 110367001 #A[ES WASHER, PLAIN SPECIAL 8 1
19 14223850200 SA6182001 HkLRi&EAT-4H 44 THREAD TAKE-UP LEVER FK SET 1
20 | 417S17003  SA2958001 HE4TM5X6 SCREW FLAT M5X6 1
21 S09019 | 012500536 B2ETM5X 5 SET SCREW SOCKET (FT) M5X5 1
22 S04078 | 062400816 HZ%TM4 X8 SCREW PAN M4 X8 1
24 S10019 012060636 H24TM6 X6 SET SCREW SOCKET (FT) M6X6 2
25 | 41709001 | 142211001 ¥gHe SLIDE BLOCK 1
26 41709002  SA3528001 ¥EH:F[B SLIDE BLOCK GUIDE 1
27 S05118 | 018401636 H2FEM4 X 16 BOLT SOCKET M4 X 16 2
28 | 41702061 | SA4622001 £H#F (DLC) NEEDLE BAR 1
29 | 417S15002 | 144458001 #Z4TSM3.57-40X 4.5 SET SCREW, SM3. 57-40 X 4. 5 1
30 | 41703005 | SA4666001 £tFFHIEUK NEEDLE BAR BUSH UK 1
31 | 42203508 @ SA3224001 |&F#EHED NEEDLE BAR BUSH D 1
32 | 42217504 | 145646019 HLEFDP X 5<8#> NEEDLE 1
33 S09041 | 012060536 HZETM6 X5 SET SCREW SOCKET (FT) M5X5 1
34 | 12411002  S38713100 |H-#¢ (4% HH) FAN 1
35 S04078 | 062400816 EZ%TM4 X8 SCREW PAN M4 X8 3
36 | 40325010 | SA6108001 | i shviit PULLEY GEAR R 1
37 S09019 012500536 2%TM5X5 SET SCREW SOCKET (FT) M5X5 2
38 | 41702003 | SA4626101 %% PULLEY SHUFT 1
39 | 41703007 | SA4627001 bitiE PULLEY BUSH 1
40 | 41727001 | SA4628001 L#puaEs PULLEY SPRING 1
41 | 41703008 | SA4629001 |- %3 Eg PULLEY BASE 1
42 P03027 | 047401242 BAEEY4X 16 PIN SPRING ROLL AW4 1
43 | 41725002 | SA4624001 5% PULLEY GEARL 1
44 S09019 | 012500536 B24TM5X 5 SET SCREW SOCKET (FT) M5X5 2
45 S10018  S23651001 |E24TM6X 0. 7X6 SET SCREW SOCKET (FT) M6 X6 2
46 | 41711001 | SA4630001 F#¢ PULLEY 1
47 S04079 | 062401006 H24TM4 X 10 SCREW PAN M4 X 10 3
48 = 41728024 | SA5158001 #H[EL4 WASHER PLAIN L4 3
49 S10019 012060636 H24TM6 X6 SET SCREW SOCKET (FT) M6X6 1
50 S05124 | 018501636 HEFEM5X 16 BOLT SOCKET M5X 16 4
51 | 41712011 | SA5230001 1462 FRIES WHEEL 2 2
52 | 417S30021 062401016 H2%TM4 X 10 SCREW PAN M4 X 10 3
61 42209525 A 22 350 FAN INSTALL WHEEL 1
62 S10019 012060636 H24TM6 X6 SET SCREW SOCKET (FT) M6X6 2
63 S05083 B2ETM5 X 30 BOLT SOCKET M5X 30 2
63 W01009 025050236 #[&[5 WASHER PLAIN M5 2
64 | 42212567 | 2l By 7 R — LPPER SHAFT BEARING SEAT 1

10




B. L4 - $HF4EE / Upper shaft and needle bar mechanism

&—706

11




B. E#y. 4438 /Upper shaft and needle bar mechanism

= = = =N
}?01.5 Paﬁjlo. igf.{::oé T2 NAME OF PARTS fﬁﬁ wiE
65 = 42212568 I Bl B R R LPPER SHAFT BEARING SEAT 1
66 417530306 S55485001 & CifiHE) M5X 15 BOLT SOCKET (S/P WASHER) M5X15 = 4
67 B10014 | SA4179001 #H#&6904DDUNR BALL BEARING 6904DDUNR 1
68 | 41703002 @ SA3206001 #hEkE BALL BEARING BUSH 1
69 S10018  S23651001 H#Z24TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 2
70 B10012 | SA4180001 #k&6004DDUNR BALL BEARING 6904DDU 1
71 | 41703002 | SA3206001 k& BALL BEARING BUSH 1
72 S10018  S23651001 H#Z24TM6X0.7X6 SET SCREW SOCKET (FT) M6X6 2
73 4223552100 AP PULLER ASSEMBLY 1
74 S10019 012060636 HZ4TM6X 6 SET SCREW SOCKET (FT) M6X6 2
75 | 42235524 ] 25 717 5GT BELT 5GT 1
76 $09008 PEETM5 X 5 2
77 41704100 Ak 1

12




Cl. 3ER}EEE / Feed mechanism

13



Cl. 7ERIIEE /Feed mechanism

= = = =
?O_ta‘ Paﬁzj\lo. iif'f::o? g%l!#@%fﬁ NAME OF PARTS Amf %/_{
1 41708005 LA 4
2 41842013 JE R R 1
3 41824011 XS5 1
4 418516012 J7 TR REREH20M4 34
5 S05118 BEAEM4 X 16 30
6 | 41812017 XS 2
7 S04038 BEETME X 10 4
8 41842216 SPGB HEY 1
9 | 418516013 BACHR LIS 6
10 S05010 PEET M4 X 12 12
11 | 42225508 Xk 4B 1
12 S05118 BEAEM4 X 16 25
13 | 41812020 XPE KBS 2R 1
14 S04076 BE4TM3 X 8 1
15 S05133 PEFEMA X 12 2
16 S05118 PEFEMA X 16 4
17 | 41842017 FEATL 22 2% )4 1
18 B01025 #6200 1
19 | 41812272 FEATL A 22 3 S 48 1
20 41826011 [ #3446 X 15 1
21 | 418516011 J7 TR REREH20M5 14
22 S05121 JEFEM5 X 10 2
23 S05121 JEFEM5 X 10 2
24 41728028 5 4
25 | 41812026 Wi AR 1
26 S02031 BE4TM3 X 5 4
27 | 42224515 b e CIE 1
28 41828011 8 1
29 41842018 G 1
30 S05116 BEAEM4 X 8 2
31 | 41826011 [ #3446 X 15 2
32 S05040 P2ET M6X 16 4
33 41812016 &R 2
34 | 418516011 J7 TR REREH20M5 2
35 41811011 YRHEEE1818 1
36 | 417515008 B24T M4 X8 4
37 41812018 VHE4E S 4EA 1
38 41812019 Ve S 448 1
39 | 418516012 J7 TR REREH20M4 2
40 S05048 P2ET M4 X 10 2
41 S05116 BEAEM4 X 8 2
42 417515008 B24T M4 X8 3
43 42211526 YRHEEE0616 1
44 | 42211527 ERHEEE0616 8%k 1
45 417515008 B24T M4 X8 4
46 = 42225515 XiEkl A% 14 1
47 W01001 MAZR (G 38) 32
48 12912327 2k 1
49 | 41801046 I ] R T 2

14



C2. i=RIFEE / Feed mechanism

15



C2. Xkl E /Feed mechanism

0

z W
df

© 0~ O T W NG

W NN DD DN DN DN = = = e e e e
O © 0~ O Ol W O O 00 31O Ol » Wi +— O

31
32
33
34
35
43
44
45
46
47
48
49
54
55
56
o7
58
59
60

#5
Part. No.
S10019
42235516
42202502
S05124
42209578
B10018
42209577
S05040
417530304
302747
417530304
B10018
42235502
S10019
42235504
417530304
42209576
417530302
42212530
42209537
42269635
417530304
S05123
417530304
42224513
S05124
42209541
S05010
S09019
42226504
B04026
42203501
42202503
S05124
42209540
N01017
505230
42209544
417530302
42209543
S05133
417530304
42209545
N01021
S05088
40322021

SENS euman

Ref. No.

012060636 HZ4TM6 X 6
MEEZAS
YUK B il

018501636 HZ#2M5X 16
ViR Sz 42

SA8599001 #l7K6002ZZNR
Yl A S 8 R
HEFEM6 X 16

S47269001 WA CAyELED M6 X 20

42201511 Y [A) 3% 3 s

S47269001 1242 CHFEE) M6X 20
SA8599001 #7K6002ZZNR
MEEZ RS
012060636 H24TM6 X 6
Y[R s
S47269001 2 CirfApE) M6 X 20
Y R SCERAR
S55481001 WRAE CHiyHfE) M4 X 12
[A) 255 e B
Vi B L
ICH22 B
S47269001 WRAE Gy HE D M6 X 20
018501236 HZ M5 X 12
S47269001 2K kD M6X 20
Y5 [
BEHEM5 X 16
YK B E S HAD
018401236 HZHM4X 12
012500536 #24TM5 X 5
Yk EHEHD
070696800 #7& i 7K R-69677
Yk 558D
VES S R
018501636 HZFEM5 X 16
Y Rz R 4
021500216 7~ ff EEREEMS
B AEM5 X 60
ORI
S55481001 WRAE iy HfE) M4 X 12
VA& B 2 2 e
018401036 H2A4M4 X 12
S47269001 W24 CHFHED M6 X 20
FRAR e 35 s
021060106 2 £EM6
SA3387001 H24TM6 X 45
FLIE

NAME OF PARTS

SET SCREW SOCKET (FT) M6X6

Y PULLER B

Y DRIVE SHAFT

BOLT SOCKET M5X 16

Y BEARING BRACKET

BALL BEARING 6002ZZNR

Y BEARING BRACKET SEAT

BOLT SOCKET M6 X 16

BOLT SOCKET (S/P WASHER) M6X20
Y PULLER BASE

BOLT SOCKET (S/P WASHER) M6X20
BALL BEARING 6201ZZNR

Y PULLER ASSY B

SET SCREW SOCKET (FT) M6X6

Y BELT C

BOLT SOCKET (S/P WASHER) M6X20
Y BELT HOLDER PLATE

BOLT SOCKET (S/P WASHER) M4X12
BELT CLAMP

Y SLIDER CONNECTING PLATE

Y CONNECTING SEAT

BOLT SOCKET (S/P WASHER) M6X20
BOLT SOCKET M5X12

BOLT SOCKET (S/P WASHER) M6X20
Y GUIDE

BOLT SOCKET M6X15

Y TENSIONER PULLEY BEARING D
BOLT SOCKET M4X12

SET SCREW SOCKET (FT) M5X5

Y TENSION WHEET SHAFT D

BALL BEARING RADIAL 69677

Y TENSIONER D

Y PULLER FULCRUM SHAFT

BOLT SOCKET M5X 16

Y BELT ADJUSTING FRAME

NUT 2 M5

BOLT SOCKET M5X60

Y INDUCTION PIECE

BOLT SOCKET (S/P WASHER) M4X12
Y SENSOR MOUNTING SEAT

BOLT SOCKET M4 X 10

BOLT SOCKET (S/P WASHER) M6 X 20
BRACKET MOUNTING SEAT

NUT 1 M6

BOLT SOCKET M6 X 60

RUBBER CAP

HE
Amt.

B R DD

Do — = — —_ —
o N oo NN G0N 5 0

DO DN W DD OO DN = DN = DN DR DN R DN 0N

i

16




C3 . iE#3 B / Feed mechanism

17



C3. Xkl E /Feed mechanism

F5
No.
1
3
5
13
14
15
16
19
21
22
23
24
25
26
27
28
29

5
Part. No.
42209575

S04082
S02032

S05116
42212577
42211521

S05116
42212576

S05123
422530508
42209615

S05116
41712085
42209620
422516503
42211538
417530037

sEZM45
Ref. No.

062300616
061300616
018400836

018400836

018501236

018400836
152937001

542446001

THAR

AR BIE
PEETM3 X 6
PEETM3 X 6
BEFEMA X 8
AR AR

T ARA

B2FEMA X 8
TR 25 HR
BEAEM5 X 12
TOEKIEETMA X 6
R FmC
BEFEMA X 8
P

AR T HD

J7 T IEREHL3060M6
HARFEIR
BEARM6 X 14

NAME OF PARTS

SLIDE RIAL

SCREW PAN M3 X6
SCREW PLAT M3 X6
BOLT SOCKET M4X8
SLIDE HOLDER

SLIDE A

BOLT SOCKET M4X8
SLIDE MOUNTING PLATE
BOLT SOCKET M5X12
SCREW PLAT M4X6
SLIDE GUIDE BLOCK A
BOLT SOCKET M4X8
WASHER

SLIDE GUIDE BLOCK B
SQUARE NUT 3060M6
PLASTIC PALLET

BOLT SOCKET M6X14

HE
Amt.

DN =
= Do

© DN 00 DD B R DO W S 00 W W o

i

18



C4. iE#%E / Feed mechanism

19



C4. EZHRIEH /Feed mechanism

= = == =N
}?01.5 Paﬁjlo. igfﬁj T2 NAME OF PARTS fﬁﬁ wiE
1 42201535 'GP Y POWERED SUPPORT 1
2 S05040 HEFEM6 X 16 BOLT SOCKET (S/P WASHER) M6 X 20 4
3 S05040 HEFEM6 X 16 BOLT SOCKET (S/P WASHER) M6 X 20 2
4 417530304 | S47269001 |24 CHF#ARE)D M6 X 20 BOLT SOCKET (S/P WASHER) M6 X 20 4
5 42212580 P 2Ry ADJUSTING FRAME Y 1
6 S05123 018501236 HZA4M5X 12 BOLT SOCKET M5X 12 2
7 N01021 021060106 HZEFM6 NUT 1 M6 2
8 S05088 BEETME X 45 BOLT SOCKET M6X45 1
9 42212560 Y R AL S 4 Y MOTOR SUPPORTING SEAT 1
10 B10020 SA8599001 |6201ZZNR BALL BEARING 60027ZZNR 1
11 42235515 MEEZG Y BELT 1
12 $10019 012060636 |HZ4TM6 X6 SET SCREW SOCKET (FT) M6X6 2
13 | 4223551800 Y[EE # AZH A Y PULLER ASSY A 1
14 S05124 018501636 HZHM5X 16 BOLT SOCKET M5X 16 4

20




ied mechanism

/

]
E=

C5. i%

21



C5. iZHRIIEH /Feed mechanism

= = == =N
Mo | porevo, | metne |EEAEE NAME OF PARTS e |

1 | 4181202700 X S R 2L 1
2 502039 $25310101 [#Z%TM4 X9 2
5 S02039 S25310101 [#24]TM4 SCREW FLAT M4 2
7 S05116 018400836 |#Z4:M4 X 8 BOLT SOCKET M4 X8 2
8 S05116 018400836 |#Z4:M4 X 8 BOLT SOCKET M4 X8 2
12 41736003 AEEL 2
13 S05065 B2ETM4 X 40 BOLT SOCKET M4X40 4
14 02008 028040246 |73 #4524 WASHER SPRING 2-4 4
15 42128003 | SA5158001 |# [ WASHER PLAIN 4
16 S05120 18501036 [#Z#:M5 X 8 12
17 41842218 e LB BERRB 2
18 S05123 018501236 |#Z44M5 X 12 BOLT SOCKET M5X 12 10
19 41730441 S ELU16-15D ATR CYLINDER CU16-15D 2
20 401727 42209812 [HE:k CONNECT JOIN 2
21 42226811 | JOIN PIIN 2
22 S05123 018501236 |WZH4M5 X 12 BOLT SOCKET M5X 12 6
23 42212607 401611 [Je EAFH4R 2
24 42212813 401613 [ EATF CLAMP BAR 2
25 42228811 e ] ROTARY WASHER 6
26 42212538 Je 2 22 B AR L FIXTURE MOUNTING PLATE 2
29 W01009 5 WASHER PLAIN M5 10
31 42226812 Je B CLAMPING PIN 30
32 42212800 401661  [IRETR TEMPLATE FIXED PLATE 15
33 417517852 JEETM5 X 15 30
34 42212820 2 TG THE TRANSPARENT PLATE 3

22




D2 .#8E % E / Work clamp lifter mechanism

23



D2. #HEMHIEE /Work clamp lifter mechanism

= = == =N
Mo | b, | met | EmAE NAME OF PARTS e |
1 42230534 0 I AL 1
2 S04038 BEETME X 10 (HEE) 3
3 41712003 T AR 1
4 41703015 JE AR 1
5 42216505 o 1
6 41709020 JE Sk 1
7 42204504 B 1
8 42205503 K& 1
9 417830007 BIZAT 6 2
10 42201524 T AR 1
11 417830007 BIZAT 6 2
12 41722004 P %E15.5 1
13 41702018 JEEH 1
14 | 417515011 JEET SM3.57X 12 1
15 B01027 A& 619/8 1
16 $05048 BE4T M4 X 10 4
17 $05010 BELT M4 X 12 1

24




E . T2 E / Lower shaft mechanism

N

25




E. T#i%EH /Lower shaft mechanism

= = == =N
Mo, berdo, | metne AR NAME OF PARTS el
1 11403013 | 236-18606 |i%k} oKz %4 & & BEARING SUPPORT 1
2 101515002 IR P R ET SCREW 2
3 B01010 VRET 5l 7K 6003 BALL BEARING 6003 1
4 13722022 EEZ LR OIL SEAL 1
5 13703034 IERTE SRR OIL SEAL MIDDLE BUSH 1
6 42202513 [) 2 3l G 1
7 1142500100 | 236-20503 | ihi#E2H 1 GEAR ASSEMBLY 1
8 101515002 IR P R ET SCREW 2
9 10112003 BT AT #H AR 3 4 1
11 B10012 I 7K 6004DDUNR 1
12 42235523 INEEZH LOWER PULLER 1
13 S10019 012060636 [#24] M6X6 SET SCREW SOCKET (FT) M6X6 2
15 42226506 7K B il SHAFT 1
16 41728001 | S20356001 [*F-HfE 10 WASHER PAN 10 2
17 B01025 76200 BALL BEARING 6200 2
18 S05035 B24T M5 X 25 2
19 W01009 025050236 |45 WASHER PLAIN M5 2
20 42209549 LEREEES ADJUSTING BLOCK 1
21 | 417513301 | SA8597001 [#Zi: M5X 12 BLOT SOCKET M5X 12 2
22 42212542 kR SR TENSION WHEEL BRACKET 1
23 | 407504001 | $25310101 |+ FPi=kEBETMA X 16 SCREW FLAT M4 X 16 2
24 S10033 B IREIN6 X 30 SET SCREW SOCKET (FT) M6X30 1
25 101530005 A PR R T OIL SEAL SCREW 1
26 10123003 A PR 1
27 42202514 G 1
28 11522001 ES) 0IL SEAL 1
29 42203509 IETIES 1
30 | 1142201400 | 236-20206 | 4wl & OIL SEAL 1
31 11510001 S CAM 1
32 11309030 PhES TR POLE 2
33 116514005 WRET SCREW SM1/4 (40) X10 2
34 11403016 | 236-20354 | FiikhEE LOWER SHAFT BALL BEARING BUSH 3
35 | 113514002 T SCREW SM11/64 (40) X5.5 6
36 11424001 K BALL BEARING 6901 3
38 41728033 g 1
41 417530306 | S55485001 [#ZHe: (7 #EE)M5 X 15 BOLT SOCKET (S/P WASHER) M5X 15 4
42 11424001 K BALL BEARING 6901 1
43 | 1142201600 | 228-90008 |iEt2H 4% OTL SEAL ASSY 1
44 11503018 | 236-20404 |JEAs il & REAR BUSH 1
45 11425002 | 236-20701 |l GEAR A 1
46 101515002 IR LY P R ET SCREW 2
47 42218002 | MF25B0123 |#R:FE4H AT BOBBIN CASE ASSY 1
48 10818501 FR 2605, 609 K AR L BOBBIN 1
49 42218003 | ME20A0120 |EtR 4l Gl L) HOOK COMPLETE 1
50 42212555 JERR 727 5 1
51 42209596 B2 J) BT 1
52 | 116511005 28 AR IS AT 1
53 42212675 NECAE L
54 42212676 WA AR 1
55 12912038 T 2
56 12921006 dEJe M (0 6x d8) 0.5
57 422515501 PEETMA X 10 8
58 12936004 T M 2
59 41736303 HE B 1
60 41722004 Pk 9E15. 5 1

26




F . {iiM;iEB % & / Lubrication

27



F. {tiEIEEEE /Lubrication

= = == =N
Mo | porevo, | metne |EEAEE NAME OF PARTS e |
3 504035 062400616 |#Z%TM4 X 6 SCREW PAN M4 X6 1
5 41723027 | SA6593001 |FhjHiZk FLAT WICK L=180 1
6 504035 062400616 |#Z%TM4 X 6 SCREW PAN M4 X6 1
7 W01001 025040236 |M43& )}y WASHER PLAN M4 1
8 41712073 | 145547001 |y & +E TUBE HOLDER 1
10 41723005 | SA4786101 |iHiEs FELT 1
11 12921005 | SA8718001 |yi’E (b 4x & 6) OIL TUBE ¢4X $6 1
13 12921002 | SA8721001 |4k il E (b 3x ¢ 5) OIL TUBE ¢3X &5 1
14 | 417530025 | 0A5401006 |W8#% (ri7#&pE)M4 X 10DB  |SCREW PAN (S/P WASHER) M4X10 5
15 41711015 | 525567000 |HLZk313. 2 CORD HOLDER 13.2 3
16 41711014 | 149547000 |HLZk326. 4 CORD HOLDER 6. 4 1
17 41711014 | 149547000 |£8326. 4 CORD HOLDER 6. 4 1
18 41711014 | 149547000 |£k326. 4 CORD HOLDER 6. 4 1
24 | 417530025 | 0A5401006 |#Z44: CGi#ME)M4X 10DB  |SCREW PAN (S/P WASHER) M4 X 10 2
25 | 417530025 | 0A5401006 |WZ44 G [ )M4X 10DB  |SCREW PAN (S/P WASHER) M4 X 10 2
37 10128015 WAL AR e 2 B () RUBBER WASHER 1
38 114811011 WHCAE d RET SCREW 1
40 101511007 B2ETSM11/64 (40) SCREW SM11/64 (40) 1
43 101511007 B2ETSM11/64 (40) SCREW SM11/64 (40) 4
49 | 417530025 | 0A5401006 [#2#: (434 FE) M4 X 10DB [SCREW PAN (S/P WASHER) M4 X 10 2
50 10122005 PRER AT WAL FE RUBBER CAP 1
51 11436006 | 236-29603 |y OIL INLET 1
52 11421006 D8X D104 OIL TUBE ¢8X ¢ 10 1
54 11412054 | 236-29405 |®10. 2y 5% PTPE STOPPER @ 10. 2 1
55 | 1141103400 T8 ) 2 25 A AL A FILTER NET ASSY 1
56 40322023 EEL QS RUBBER CAP 1
57 | 1141101100 | 236-28555 |JHi4H 455 K] OIL TANK ASSY 1
59 417530025 | 0A5401006 [#24% (7 #&[E)M4 X 10DB  [SCREW PAN (S/P WASHER) M4X10 2
61 114511007 THAR WRET SCREW 1
62 11412055 | 236-29306 |®5. Ty <& PIPE STOPPER ®5.7 4
63 114530009 T IE AR LUBRICATION CONNECTOR 2
64 12921002 | S53175000 |34 &3 X &5 OIL TUBE ¢3X ¢5 1
65 12921002 | S53175000 |34 &3 X &5 OIL TUBE ¢3X ¢5 1
66 10526003 | 236-28803 |k %E PLUNGER 1
67 11427021 | 236-28902 |A:zEpass PLUNGER SPRING 1
68 114830010 | 236-29009 [f:ZEi24T PLUNGER SCREW 1
69 10122010 OJE &l 0-RING 1
70 41722031 155 Bl 1
71 41711022 Bh 1
72 41711004 JH 7 55 1
73 | 417530302 PR Cry HSJE) M4 X 12 2
74 42212663 R 1 1] 22 B AR 1
75 42236513 1 1
76 001046 0%UpE9. 5X2.5 1
76 41723311 HE 2
77 S09066 BEETM6 X 0. 75X 12 1
78 42209616 VIR R T EEB 1
79 10122005 PR A B IR L% 3

28




G. &% 8B / Threading mechanism

29



G. FZkHFEH /Threading mechanism

= = == =N
Mo | porevo, | metne |EEAEE NAME OF PARTS e |
1 41712077 | SA3250001 |iF4: S A ARM THREAD GUIDE A 3
2 S04030 062500616 |#Z%TM5 X 6 SCREW PAN M5X6 3
3 41712078 | SA4333001 |id4k 5B ARM THREAD GUIDE B 1
4 S04030 062500616 |#Z%TM5 X 6 SCREW PAN M5X6 1
5 41712079 | SA6391001 |iE2ksec ARM THREAD GUIDE C 1
6 S04030 062500616 |HZ%TM5 X 6 SCREW PAN M5X6 1
7 41702030 | 153049001 |mHZk S mItF UPPER THREAD GUIDE STUD 2
14 41713006 | 145446001 |Jezkis DISC TENSION 2
17 $12001 SA4143001 |4Rui 55 e BEET M6 X 8 SET SCREW (FT) M6X6 1
18 41702031 | S12699000 |FAZk%Y TENSION RELEASE PIN 1
22 41713006 | 145446001 |Jezkist DISC TENSION 2
23 41713301 | SA8691001 |HLFEZk% THREAD GUIDE ARM 1
24 N01024 021400306 |/NfUERE M4 NUT 3M 4 1
24 41722320 TG DAMPING RUBBER 1
25 41726014 | SA3257101 |4t%& NEEDLE BAR THREAD GUIDE A 1
26 41712082 | SA3258001 |4FFTHhEL F\ID N-BAR BUSH THREAD GUIDE D 1
27 41203018 | 152881001 |Zk¥A%12s48 NEEDLE COOLER ASSY 1
27 41222019 &3k CHOCK PLUG 1
28 $10019 012060636 |424TM6 X6 SET SCREW SOCKET (FT) M6X6 1
29 41223043 | 152883000 |yhF#i8X15.5 FELT 8X 15.5 1
30 41213008 | 152884001 |3 44 NEEDLE COOLER THEAD GUIDE 1
31 | 409S11017 | 062670412 [#24T SCREW PAN SM3.57-40X 4 1
32 | 4221350200 2 Je 28 A5 2H A 1
33 | 4171301400 B e 2 2R A THREAD TENSION REGUALATOR ASSY 1

30




H. %83 % / Bobbin winder mechanism

00 242274
23-&

31




H. #£k3EH /Bobbin winder mechanism

= = == =N
1 302749 % 1
2 41702033 | SA3290001 |#&4k Tk SHAFT BW-LEVER 1
3 S09019 012500536 |B2%TM5X5 SET SCREW SOCKET (FT) M5X5 1
4 41709026 | SA3291001 |#ZTAN BOBBIN WINDER LEVER 1
5 41702034 | SA4171001 |#asHER SPRING HOOK 1
6 41712084 | 152936001 |k 3H% PLATE SPRING 1
7 41712085 | 152937001 |#p WASHER 1
8 504077 062350616 |[BE4TM3. 5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 |#4&6. 5 WASHER 1
10 H05006 048050342 |45 RETAINING RING E5 1
11 41702035 | SA3293001 |#&4k &IV STUD B-WINDER 1
12 41709027 | SA1984001 ¥t &N BOBBINPRESSER ARM 1
13 S04081 062401216 |BZ%TM4 X 12 SCREW PAN M4 X 12 1
14 41712086 | SA3294001 |#2JEAF BOBBIN PRESSER 1
15 | 417515006 | S23418002 |#2%] M4 X5 SCREW M4 X 5 1
16 41709028 | SA3295001 |#5:4:F T CLAW B-WINDER 1
17 S09006 012400436 |124TM4 X 4 SET SCREW SOCKET (FT) M4 X4 2
18 41727007 | S10438001 |3 SPRING TWIST 1
19 H05006 048050342 |45 RETAINING RING E5 2
20 41708025 R 1
21 42202050 gl 1
22 41703021 | SA3297001 |52k 3% WHEEL B-WINDER 1
23 41722017 | 120448001 |#% Rz 18 BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 |B2%TM4 X 4 SET SCREW SOCKET (FT) M4 X4 2
25 W01015 159486001 |4 [&] WASHER 2
26 41711063 | SA1988001 |#&:thAE BOBBIN SUPPORT 1
27 41727008 | S10268001 |7 % SPRING 1
28 41702037 | SA3298001 |iEzh#h STPPER SHAFT B-WINDER 1
29 41719001 | SA3299001 |¥7)7] KNIET 1
30 S04030 062500616 |IZ%TM5X 6 SCREW PAN M5X6 1
31 | 4171302100 B LR g LR UIEQ 1
33 42227100 SRR AR 1
35 41728032 g 2
36 S09019 012500536 |42%IM5X5 SET SCREW SOCKET (FT) M5X5 1
37 41713302 | SA1359001 |%4%#4T SPOOL PIN 2
38 S04038 062061016 |B25TM6X 10 SCREW PAN M6X 10 9
39 41704002 | SA4797101 |FLERA)EE DRIVING WHEEL B-WINDER 1
40 S10018  [S23651001 [#E4TM6X0.75X6 45H SET SCREW SOCKET (FT) M6 X6 2
41 41722003 4 9£10. 5 1
42 | 422530801 A TOP COVER SCREW 1
43 41312089 2k WIRE CLIP 1
44 | 417830025 | 0A5401006 [#244: (55 B ) M4 X 10DB  [SCREW PAN (S/P WASHER) M4 X 10 1

32




33



J. V£k¥EH /Thread trimmer mechanism

= = == =N
Mo | porevo, | metne |EEAEE NAME OF PARTS e |
1 S02031 BELTM3 X 5 3
2 42212668 FIE 1B EAR 1
3 113517002 T8 2 ) [ o R AT SCREW 2
4 13119004 7] MOTORTAL KNIFE 1
5 113520001 EATRRET SCREW 2
6 11505001 EF CONNECTING ROD 1
7 13128003 EMRA CONNECTING ROD WASHER 1
8 13107002 BYZE T4 THREAD CUTTING TOOL 1
9 11511001 IR A A 1 B3 STOPPER 1
10 13104006 P14 Al TANGENT CRANK 1
11 S05004 PEET M5 X 14 BOLT SOCKET M5X14 1
15 11503004 VDAL S ES TANGENT DRIVE SHAFT BUSH 1
16 11322002 L i SPRING COVER 1
17 11327002 P SPRING 1
18 11402051 I SIE] TANGENT DRIVE SHAFT 1
19 11527001 B SPRING 1
20 116514003 B AT AR B e DL IEET SCREW SM1/4 (40) X4.5 1
21 | 1150400200 DA™ 6 AR 2 A TANGENT CAM CRANK ASSY 1
22 H05031 458 E6 RETAINING RING E6 1
23 10112003 ELAT AR AR WASHER 2
24 11322003 FEL G 1 2R SOLENOID CUSHION 1
25 11303003 T&HE TANGENT BUSH 1
26 42203517 VIR 1
27 42201526 IR 56 fh A 1
28 42212638 i 1
29 417530025 | 0A5401005 |WZ#e CH7#&FE)M4 X 10DB_ |SCREW PAN (S/P WASHER) M4X10 1
30 | 1151200600 B2 F R S AR A A ELECTROMAGNET BRACKET ASSY 1
31 | 1153000200 B 2R W Rk 2 A ELECTROMAGNET ASSY 1
32 115520002 HAIRE] SHOULDER SCREW 1
34 413516003 R BREM4 1
36 W01002 M3# WASHER M3 4
37 S04082 062300616 [WZ4TM3 X 6 SCREW PAN M3 X6 4
40 S04038 062061016 |WZ4TM6 X 10 SCREW PAN M6 X 10 3
41 422830514 PEETSM1/8 X 44 1
42 S04031 PEETM6 X 16 1
44 13112007 Eiaaval THREAD GUIDE 1
45 114511009 HEIEAT SCREW 1
46 13119001 EJ] FIXED BLADE 1
47 113517001 BRET SCREW 1

34




K. E%&%®E / Thread wiper mechanism

35



K. %3 H /Thread wiper mechanism

= = = =N
}?:7 Paﬁj\lo. igf.{l?:—' Tk NAME OF PARTS fﬁﬁ iE
1 41730002 |SA5208001 |12 s hi 2k 4H A4 THREAD WIPER SOLENOID ASSY 1
2 | 417530306 |S55485001 | W24 (544 FE) M5 X 15 BOLT SOCKET (S/P WASHER) M5X 15 2
3 41728011 |S41205001|°F# 4 WASHER PLAIN 1
4 S04082  |062300616|H2%TM3 X 6 SCREW PAN M3 X4 2
5 41711011 |SA4806001 | F Mk o5 SOLENOID COVER 1
6 S04082  |062300616|12%TM3 X 6 SCREW PAN M3 X4 6
7 | 417530306 |S55485001|H&He (7 44 FE) M5 X 15 BOLT SOCKET (S/P WASHER) M5X 15 2
8 41712210 |SA5217001 | 3128 v fdgk 2 4% T-WIPER SOLENOID SETTING PLATE | 1
9 S04082  |062300616|H2%TM3 X 6 SCREW PAN M3 X4 6
10 | 41730022 FEL T 1) 2 2 WIRE 6
11 | 41712097 |SA5219001|#1£k+F THREAD WIPER ROD 1
12 H05002  [048030342|+4& 3 RETAINING RING E3 1
13 W01024  [110735001 | [&| WASHER 1
14 H05029 048040342 (+4 & E4 RETAINING RING E4 1
15 | 4170204400 | SA1967001 |44k i 244 THREAD WIPER CRANK ASSY 1
16 | 41712098 |S10470101|3 94402 WIPER 1
17 | 41727012 |SA2287001|#H% SPRING 1
18 | 417515005 |S25279001|#24T M3.5-5 SET SCREW (CP) M3.5-5 1
19 | 41708007 |S25454001 W22 % Bl SET SCREW COLLAR 1
20 | 41712096 |[SA5218001 (434 HhiHE24E THREAD WIPER SHAFT BRACKET 1
21 W01001  [025040236|M4 %4 Fr WASHER PLAN M4 1
22 S05116 |018400836 (iR fM4 X 8 (&AL, PE4R) (PIBOLT SOCKET M4 X8 1
23 | 41728034 [S03677001 [H[E WASHER 1
24 | 41708008 146288001 |42k 5h+ kel THREAD WIPER STUD COLLAR 1
25 | 417S15013 [060400516[12%T M4 X5 SCREW BIND M4 X5 1
26 | 41730060 FiFB PLUGIN B 1
27 | 41730059 LI S HEAE A PLUGIN A 1
28 | 41730003 [SA5213001 |42 1EFF 40 14 STOP SWITCH ASSY 1

36



L. #3435 E / Tension release mechanism

37



L. A£R3EHE /Tension release mechanism

= = = =N
1 41730004 | SA4855001 | FAZEHEf4kHV TENSION RELEASE SOLENOID HV 1
2 102031 017400802 HEA4M4 X 8 BOLT M4 X8 2
3 W02008 028040246 #1355 #4524 WASHER SPRING 2-4 2
4 W01001 025040236 | #[E4 WASHER PLAIN M4 2
5 L02071 017401415 |#BFM4X 18 BOLT M4X 18 1
6 N01024 021400306 | 7~ f 2 EEM4 NUT 3 M4 1
7 41712099 | SA6389001 | Hi Tk 2 k4 SETTING PLATE SOLENOID 1
8 41702045  SA3347001 |KAZEAT TENSTON RELEASE BAR 1
9 H05029 048040342 |$4FEE4 RETAINING RING E4 1
10 W01009 025050236 | #4[#& 5 WASHER PLAIN M5 1
11 41727013  SA3348001 i SPRING COMPRESSTON 1
12 41711013 | SA3349001 Hafiiikis SOLENOID COVER 1
13 417S30012  SA3306001 EXiZ4T7-3 SHOULDE SCREW 7-3 2
14 41722021 081007070 OJE[EP7 0 RING P7 2

38




45 3£ E / Control box mechanism

M. =

39



M. ¥E#15E3EE /Control box mechanism

= = = =N
1 42212597 HL1% 2 35 ELECTRIC CONTROL MOUNTING PLATE 2
2 4225817502 WAHHTTSLIZETM6 X 12 SCREW FLAT M6X 12 4
3 40931008 SR INAE RUBBER SPACER 4
4 417530304 | S47269001 |WEFE CHy#LPED M6X20  BOLT SOCKET (S/P WASHER) M6X20 4
5 42230510 10080 FEL#% ELECTRICAL CONTROL BOX 1
6 42212631 e ELECTRICAL CONTROL BOX 1
7 42230554 KU FAN 1
8 42211541 JEM EEB 1
9 S02039 S25310101 #E4TM4 SCREW FLAT M4 4
10 42223511 TR FILTER 1
11 42211542 JHE R E A FHEAER EBVER B 1
12 42230555 FEIE AR POWER SUPPLY BOARD 1
13 S04082 062300616 HBE4TM3 X6 SCREW PAN M3 X6 10
14 42230556 PRI 22 FUSE 1
15 42230557 BV 1
16 42230558 IR AR STEPPER MOTOR DRIVE PLATE 1
17 | 417S30021 = 062401016 H2E4TM4X 10 SCREW PAN M4 X 10 2
18 42212632 ¥ 4R T iR ELECTRICAL CONTROL BOX COVER 1
19 | 417S30021 @ 062401016 |#B4TM4X 10 SCREW PAN M4 X 10 8
20 42230551 WoRBE OPERATION PANEL ASSY 1
21 42230559 Bk INTERFACE BOARD 1
22 424513011 BEETM3 X 20 SCREW PAN M3 X 20 4
23 42211508 2 IR ] INTERFACE PLATE WASHER 4
24 41722010  SA4677101 %Mk ZEnt AUXILIARY PLATE CUSHION 4
25 42230553 T A ENCRYPTION DOG 1

40




N . Fx%E / Power switch mechanism

41


Administrator
打字机文本

Administrator
打字机文本


N. FFR¥E'H /Power switch mechanism

= = = =N
Mo | perevo, | metne |EEAEE NAME OF PARTS e |
1 41712107 YR T K 22 246 S 38 POWER SWITCH MOUNTING BRACKET 1
2 417S30037 | S42446001 |HZFeM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 2
3 N01024 021400306 |7~ f B2 M4 NUT 3M 4 2
4 40730004 £ H IR R POWER SWITCH 1
5 S05133 018401036 |#Z%TM4 X 12 BOLT SOCKET M4 X 10 4
6 42230512 F IR (M) POWER SWITCH WIRE 1
7 | 422516503 J7 AR REEE3060M6 2

42




P . ZZE% & / Air pressure mechanism

43



P. &3 HE /Air pressure mechanism

= = = =N
Mo bemrdo, | metne AR NAME OF PARTS el

1 42122001  SA5289001 Ptk MANTFOLD3 1
2 40730013  S39116100 | HLf% SOLENOID VALVE 4
3 40728003 | SA5283001 JHE e SILENCER 2
4 40730024 SR AL B TTE FILTER 1
5 | 4073000900 JE 7R 4% PRESSURE GOVERNOR 1
6 41736003 RERL GAS POPE JOINT 2
7 417530026  S09228000 ik ik B 22 HE R NIPPLE 1
8 42130096  SA6573001 | F-zhFFICVHK3 VALVE VHK3 1
9 407S12002 | 153274001 VL ifAR 25 BHiE4T SCREW 3
10 40730031 FELFG 1) 25 A 1
11 417S30024 @ 018503036 H24EM4X 30 BOLT SOCKET M4 X 30 2
12 N01024 021400306 | 7~ ff HZ EEM4 NUT M4 2
13 417530025 = 0A5401005 |#Z#e CHHJED M4 X 10DB SCREW PAN M4X10 2
14 N01024 021400306 | 7~ ff HZ EEM4 NUT M4 2
15 41730022  SA5191001 | HJ el B: 4% VALVE HARNESS 4
16 61807021 FEAGFSY100-30-A CONNECTOR 3
17 42212618 FHL R IR ‘22 25 AR BLANKING PALTE 1
18 40736036 SAERESAPYA (YA =3#) POPE JOINT APY4 2
19 417530025 | 0A5401006 #ZE#e CiyEPE) M4X10DB SCREW PAN M4X10 4
20 41711015 24£213. 2 CORD HOLDER 13.2 2
21 41845223 | SA8659001 SAH4X2. 5% HHE ATR TUBE 3
22 41845223 | SA8659001 SA4X2. 6% HHE AIR TUBE 2.7
23 41845223 | SA8659001 SAH4AX2. TiEIHE AIR TUBE 5.4
24 42236018 WE 4 B APC6—02 1
25 42221503 KE DS AIR TUBE 2.8
26 40730001 S AIR GUN 1
27 40736022 S BELAPGE NIPPLE 1
28 | 417S30037 PEFEM6 X 14 BOLT SOCKET M6X 14 2
29 42236512 | S04159000 < H23LPAS-02 1
30 42211540 Ly = 1
31 40736048 B3k 8

44




Q. S #Mm¥EE / Power supply equipment mechanism

45



Q. HESEM3EEE /Power supply equipment mechanism

= = = =N
Mo bemrdo, | metne AR NAME OF PARTS el

1 417530025 | 0A5401006 |WEFe (Hi#4JE) M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 1
2 417530025 | 0A5401006 |WEFe (Hfi#4FE) M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 4
3 41711017 | 525567000 HiZk¥e16 CORD HOLDER 16 1
4 41711017 | 525567000 FHLZk¥16 CORD HOLDER 16 1
5 41730851 | SA8521001 | J§i /s v B 2H A1 H-POSITION SENSOR ASSY 3
6 S04076 062300816 MRETM3 X8 (HEHL) SCREW PAN M3 X8 3
7 41711026 554482000 | HiZE 23 CORD HOLDER 23 1
8 42230005 X% B B4 4B CONNECTORS B 1
9 42230004 XA BB CONNECTORS A 1
10 417530025 = 0A5401006 #Z#e CH7HED M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 1
11 12912327 2R3 CORD HOLDER 1
12 41711014 | 149547000  JEZ46. 4 CORD HOLDER 6. 4 3
13 417530025 = 0A5401006 #Z# CH7HE D M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 3
14 41711015 525567000 |HLZE#13.2 CORD HOLDER 13.2 4
15 | 417530025 = 0A5401006 |[#Zf& (7H7#4FE) M4 X 10DB SCREW PAN (S/P WASHER) M4X10 2
16 42230524 ST TR 2ENLS-FM100 BAR CODE READ DEVICE 1
17 42212599 ZM IR AR R CL MOUNTING PLATE 1
18 S05094 062300616 BREIM3 X8 (HEEE) SCREW PAN M3 X8 2
19 S04076 062300616 BRETM3 X8 (HEHL) SCREW PAN M3 X8 2
20 40230011 LEDJT LED LIGHT 1
21 41730070 LEDY] (TD-5) LED LIGHT (TD-5) 1
22 41730022 R VR 2 WIPER SOLENOID HARNESS 2.5
23 41730022 PR 1 2 28 SWITCH HARNESS 2.5
24 42230816 52k3C SENSOR HARNESS 2
25 42230816 F2:3C SENSOR HARNESS 2
26 41730022 P B 1R 2K SWITCH HARNESS 2.5
27 41722010 #h Bl 2 START SWITCH HARNESS 4
28 42230564 HE2k 219 STOP SWITCH HARNESS 1
29 42230565 TH I B 2 2 A 02 INTERFACE BOARD HARNESS 1
30 422511501 M3 X 2502 4T 4

46




R . 1#{EREEE / Operation interface mechanism

47



R. BfERH3EEE /Operation interface Mechanism

= = = =N
}?01.5 Paﬁjlo. igfﬁj T2 NAME OF PARTS fﬁ;ﬁ wiE
1 41812237 TR E L HERA SWITCH MOUNTING PLATE 1
2 417530302 PRETMAX 12 G SCREW PAN M4 X 10 4
3 41832014 TR BUTTON SWITCH 2
4 42230215 SUFTTF R STOP SWITCH 1
5 42209564 IR & SWITCH BOX 1
6 417S30037 = S42446001 HEFEM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 2
7 42209509 MR CONNECTOR G 1
8 417530304  S42446001 HEFEM6 X 20 BOLT SOCKET (S/P WASHER) M4 X 12 4
9 41812062 Yol & 2 B RB OPERATION PANEL ASSY 1
10 42212622 302750  BEERERE 4R OPERATION PANEL STAND 1
11 W01001 M4 Fr 3
12 41811215 Hegn COVER 1
13 S04076 BEATM3 X 8 (4E4:) SCREW PAN M3 X8 4
14 505116 B2AEMA X 8 (FEAE, PE4R) 3

48




S . B35%E / Motor mechanism

49



S. Lik3EHE /Motor mechanism

SEMHS

HE

}?01.5 Palﬁ.ﬁ;o. Ref. No. T2 NAME OF PARTS Amt. wiE
1 492230515 | J80991001 |4 HHL MOTOR ASSY 1
2 | 42230516 XY 25 it H B (IS 2
3 | 41833011 X203t L ALB 3

50




T . SMNEMIZEE / External work clamp mechanism

51



T. #MNEMIZEE /External

work clamp Mechanism

= = = =N
1 42230822 SATCQ2A12-15D CYLINDER CQ2B12-15D 1
2 W01002 M3 WASHER M3 7
3 42201541 T GUIDE ROD BLOCK 1
4 S05116 018400836 | HZ#:M4 X8 BOLT SOCKET M4 X8 4
5 42226508 5418 GUIDE ROD E 2
6 42212548 SRR CONNECTING PLATE 1
7 S05094 018300836 HZ4TM3 X8 SCREW PAN M3 X8 1
8 504076 62300616 H2%£TM3 X8 SCREW PAN M3 X6 2
9 42211536 $:3LkPA4 SOLENOID CUSHION 1
10 42212605 K BT AR EXTERNAL WORK CLAMP FIXING PLATE 1
11 S05116 018400836 | HZ#:M4 X 8 BOLT SOCKET M4 X8 3
12 42216509 KRG EXTERNAL WORK CLAMP G 1
13 42212641 62300616 &%k SCREW PAN M3 X6 2
14 40736048 $3LK JS4-M5 STRAIGHT PIPE JOINT M5 2
15 42221502 | SA8659001 4i%&U AIR TUBE 1
16 42212547 B BRACKET 1
17 417S30302 = S55481001 #24% (H5#4PE) M4AX12  BOLT SOCKET (S/P WASHER) M4 X 12 4
18 417S30034 = S55481001 #24% (H5#4PE) MAX14  BOLT SOCKET (S/P WASHER) M4 X 14 4
19 42212550 Yo 8
20 40736036 = 62300616 K EELAPY4 1
21 S05116 018400836 #Z kM4 X8 BOLT SOCKET M4 X8 2

52




U .13 3EE / Table mechansim

53



U. HLZE3EHE /Table mechanism

= = = =N
1 42232501 o BASE FRAME 1
2 417530304  S47269001 WEf% (AR M6X20  BOLT SOCKET (S/P WASHER) M6X 20 14
3 40931008 ZERINAE RUBBER SPACER 14
4 422516505 J7 T Mg B He4545M6 SQUARE NUT 4545M6 52
5 42232521 FRAIAE4545X1340 ALUMINUM PROFILE 4545X 4
6 42232522 FRAI4545Y990 ALUMINUM PROFILE 4545Y 5
7 42232523 FAAIN4 45457480 ALUMINUM PROFILE 45457 8
8 42232524 FEAI A 4545M602 ALUMINUM PROFILE 4545M 1
9 S05074 7S A [RAE SLBEATM8 X 20 BOLT SOCKET M8 X 20 96
10 42232525 H A2 RIGHT ANGLE BRACKET 48
11 422516504 Ty FEAERFHe4545M8 SQUARE NUT 4545M8 96
12 42211532 i 254545 END CAP 4545 8
13 4221259000 P 22 2 A A A MATS MOUNTING PLATE 6
14 = 417S30304 = S47269001 B2 CH:EVED M6X20  BOLT SOCKET (S/P WASHER) M6 X 20 30
15 41722500 JiE R MATS 6
16 42212588 JIEG 22 AR CASTER MOUNTING PLATE 4
17 417S30304 = S47269001 B2 CH:EED M6X20  BOLT SOCKET (S/P WASHER) M6 X 20 8
18 42232502 JiEES CASTORS 4
19 701S13003 7S A R SL 2 4TM8 X 16 | BOLT SOCKET M8 X 16 16

54




W1 . BRI 258 / Thread breakage detector mechanism

55



W1l. BreRBRN3EE /Thread breakage detector mechanism

= = = =N
Mo bemrdo, | metne AR NAME OF PARTS el
1 41711054 FE IR N 28 %% INSULATION SLICES 1
2 42212837 TR AR INDUCTION COPPER 1
3 62800016 SRR (0. 2mm) WIRE 2
4 41711053 fE AN INSULATION SLICES 1
5 417830025 = 0A5401006 M2 (HF#ME) M4 X 10DB SCREW PAN (S/P WASHER) M4X10 1

56




Z . Mt / Accessories

57



Z- B /Accessories

= = = =N
1 20131038 /N (92 8) SILICONE OIL 1
2 10818501 | S44633001 #&.0» BOBBIN 3
3 42217504 145646019 HLEFDP X5 8% NEEDLE DP X 5 4
4 10131004 | 142443001 #227] (/M) SCREW-DRIVER (SMALL) 1
5 10131003 | 118837001 #E%27] (H1) SCREW-DRIVER (MIDDLE) 1
6 10131002 | 101572102 #227] (K SCREW-DRIVER (MIDDLE) 1
7 30131005 | 107779001 XLARTF6X7 WRENCH 6 X7 1
8 30131006 = 100887001 X F-HF-8X 10 WRENCH 82X 10 1
9 41712355 LR ) SPECTAL SCREW-DRIVER 1
10 30131007  S07783001 W/SAHIRTFL.5 HEXAGONAL WRENCH 1.5 1
11 20131046 = 142002001 WM /SHHIRTF2 HEXAGONAL WRENCH 2 1
12 30131010 = 154125001 W /SAHIRTF2.5 HEXAGONAL WRENCH 2.5 1
13 30131012 142721001 W/SAHIRT3 HEXAGONAL WRENCH 3 1
14 20131047 118064001 W /SHIRTF4 HEXAGONAL WRENCH 4 1
15 20131056 150335001 WM /ASHHIRTFS HEXAGONAL WRENCH 5 1
16 4121208400 SA4103001 #HRHRZHAED EYE GUARD SET D 1
17 417S30025 = 0A5401005 424 (H5#&F) M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 2
18 1013100700 = S40574309 | £RZE4H#F2DTHF COTTON STAND ASSY 2DTHF 1
19 11631008 114483002 |y s 2H 1% OILER ASSY 1
20 | 1011101200 @ S55663001 jHi4AZH At OIL TANK ASSY 1
20 900777 3 0IL 0.5
21 20131051 BT FORCEPS 1
22 11411029 N 2% INJECTOR 1
23 40736001 RS ek ENCRYPTION DOG 1
24 40730010 R MANUAL 6
25 20131076 15X 9%% ACCESSORY BAG 15X9 4
26 20131077 20X 1548 ACCESSORY BAG 20X 15 3
27 41731015 TERENLBR AR5 1PCS ATTACHMENT BOX 1
28 42231100 BIAR 44A CD 1
29 42231101 AR R AR LABEL 1
30 42231102 T LA AE 1
31 42231103 B SPEARARA 2
32 42231104 B SPEARARB 2
33 42232545 PrE4ib G R 2

58




	封面
	目录
	A1、机体部分1-2
	A2、机体部分3-4
	A3、机体部分5-6
	A4、机体部分7-8
	B、上轴·针杆装置9-12
	C1、送料装置13-14
	C2、送料装置15-16
	C3、送料装置17-18
	C4、送料装置19-20
	C5、送料装置21-22
	D2、抬压装置23-24
	E、下轴装置25-26
	F、供油润滑装置27-28
	G、穿线装置29-30
	H、卷线装置31-32
	J、切线装置33-34
	K、扫线装置35-36
	L、松线装置37-38
	M、控制箱装39-40置
	N、开关装置41-42
	P、空压装置43-44
	Q、电气部品装置45-46
	R、操作界面装置47-48
	S、马达装置49-50
	T、外压脚装置51-52
	U、机架装置53-54
	W1、断线感应装置55-56
	Z、附件57-58
	目录
	目录 (2)




